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POS Description Quantity Unit
10 Electronics bracket 1.000 ST
20 Housing motor 1.000 ST
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POS Article no. Description Quantity Unit
16 8.600-201.0 BOOT, 3/8 CIRCUIT BREAKER 1.000 ST
9 8.600-178.0 BREAKER, 0.8A CIRCUIT 1.000 ST
4 8.636-146.0 BRKT, CAPACITOR MOUNT 1.000 ST
14 8.635-864.0 CAPACITOR, 3 MICROFARAD 440VAC 1.000 ST
5 8.635-767.0 CONSOLE, ELECT LOWER BLK 1.000 ST
6 8.635-766.0 CONSOLE, ELECT UPPER BLK 1.000 ST
15 8.628-885.0 CORD ASM, AB EURO 1.000 ST
3 8.633-168.0 NUT, M5 HEX SS 2.000 ST
12 8.602-475.0 NUT, M5X.8 HEX NYLOCK SS DIN985 4.000 ST
7 8.632-751.0 SCREW, KA50 X 16 SS WN1412 13.000 ST
2 8.617-282.0 SCREW, M5 X 20PHMS SS ISO7045 1.000 ST
17 8.633-817.0 SCREW, M5 X 35 PHPNHMS SS 2.000 ST
1 9.802-451.0 SWITCH, ROCKER, CARLING GREEN LENS875858 1.000 ST
13 8.601-064.0 Washer #10 LOCK EXT STAR SS 4.000 ST
11 8.601-297.0 WASHER, M5 FNDR SS ISO7039 2.000 ST
10 8.601-385.0 WASHER, M6 FNDR SS ISO7093 5.000 ST
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POS Article no. Description Quantity Unit Foot note text
16 8.632-980.0 ASM, HI PRESS A.M. MOUNT 1.000 ST
19 8.918-658.0 BRACKET MOUNTING PAINTED, AL AIR MOVER 1.000 ST
1 8.619-845.0 CLAMP, 5/16 dia NYLON 1.000 ST
24 8.600-237.0 Clamp 7/16 DIA NYLON UL 1.000 ST
13 8.632-268.0 FINGER GUARD, INTAKE, HPAM 1.000 ST
5 8.621-791.0 FOOT, BLOWER 4.000 ST
2 8.621-842.0 GUARD, FRONT AB 1.000 ST
15 8.635-761.0 HOUSING, AB 20 TRIM GRY 1.000 ST
21 8.635-764.0 MOTOR ASM, 230VAC AB 20 1.000 ST
3 8.617-263.0 NUT, M4X.7 LK ISO7040 SS 2.000 ST
4 8.633-577.0 NUT, M6 SS 2.000 ST
12 8.617-265.0 NUT, M6X1 LK SS ISO7040 7.000 ST
17 8.632-983.0 PLATE, DIFFUSER 1.000 ST
18 8.635-763.0 RETAINER, DUCT BLK 1.000 ST
7 8.627-580.0 SCREW, 8-32 X .75 PHFLHMS 2.000 ST
14 8.632-751.0 SCREW, KA50 X 16 SS WN1412 4.000 ST
8 8.617-286.0 SCREW, M4 X 12 PHMS SS ISO7045 1.000 ST
25 8.617-289.0 SCREW, M4 X 16 PHPNHMS SS ISO7045 1.000 ST
10 8.619-630.0 SCREW, M5-.8 X 12 HHCS SS 4.000 ST OLD VERSION
6 8.627-434.0 SCREW, M6 X 16 PHMS SS 15.000 ST
10 8.622-393.0 SCREW, M6-1 X 15 HHCS SS 4.000 ST NEW VERSION
20 8.601-064.0 Washer #10 LOCK EXT STAR SS 1.000 ST
26 8.601-384.0 WASHER, M5 SPRL SS DIN127B 4.000 ST OLD VERSION
9 8.601-384.0 WASHER, M5 SPRL SS DIN127B 7.000 ST
11 8.601-385.0 WASHER, M6 FNDR SS ISO7093 8.000 ST
26 8.617-331.0 WASHER, M6 SPL SS DIN127B 4.000 ST NEW VERSION
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